INSTALLATION INSTRUCTIONS
Part # Description
WFO 8102 40” x 25” Universal Aluminum Basket with
2018+ Jeep JL Roll Cage Plates

10076 Streeter Road Suite #7, Auburn, CA 95602
Phone: 530.268.9494  www.wfoconcepts.com

WFO 8102
BILL OF MATERIALS
C-40000-01 | 40” x 25” Aluminum Main Basket Qty. 1
C-40000-02 | Side Bolt Cap 1 of 2 Qty. 2
C-40000-03 | Side Bolt Cap 2 of 2 Qty. 2
C-31200-01 | Driverside Cage Plate Qty. 1
C-31200-02 | Passengerside Cage Plate Qty. 1
450825 M8x1.25mmx25mm Hex Bolt Qty. 4
454508 M8 Lock Washer Qty. 4
453508 M8 Flat Washer Qty. 4
9540K48 Rubber Bumper Qty. 2
336172 10-24 x 3/4" SS Button Allen Bolt Qty. 2
332610 10-24 SS Nylock Nut Qty. 2
5993K72 1/2"-13 Knob Qty. 4
336208 1/4"-20 SS Button Head Allen Bolt Qty. 16
333041 1/4" SS Flat Washer Qty. 16
TOOLS NEEDED
5/32”,3/32” Allen Socket
13mm Socket
3/8” Drive Ratchet
3/8” Wrench
Flat head screwdriver or small prybar
Anti-Seize

WARNING!

*** Read all instructions thoroughly from start to finish before beginning the job! If these instructions are not properly followed,

*** WFO Concepts recommends that you exercise extreme caution when working under vehicles supported by jack stands.
*** WFO Concepts recommends all installation to be performed by a professional shop/service technician. Product

severe frame, suspension, tire, or body damage may result to the vehicle!

failure due to improper installation will not be covered under WFQ'’s warranty policy.

Whenever installing Stainless Steel Hardware it’s a good idea to use Anti Seize to preventing galling of the
threads.

The corner %”-20 Penn Nuts have a max torque rating of 78 in. Ibs. (6.5 ft. Ibs.)
The side %"”-13 Penn Nuts have a max torque Rating of 692 in. lbs. (57 ft. Ibs.)

WFO 8102 Installation Instructions 9/6/22 RevB | 1



v AdY

5433204 300D |10y IF 0331
Ualep, 33507 WU WNY SZ X Or

2018 D1

WO SI4IDN OO it

TUTEEFZACT DU
20954 WD wnoay

& DINS -7 0Y IDDJE F:001

ALV 10 TRINE OM@YIATIVISION 00 | q3q1u 004 3 D1 10 NOISTWATS NITTAM

= = INLINOKI 31O W SV 3D 14We NI
T | r 1. .
Mohunnzunn _ﬂmw.«..m:w”.m_v. NONDNADI438 ANY “SI4IDNOD Oim
2101 e P 1DMAIOM 1105 1Al T TMwvAd
SINDM M 38V SNOISNIWAG J SIDNYATION Sl AT ANO VA 201
MY QIaNYS v -1 220908 1Q31WA4N DNIMVAD

PNHIVWTY 2505 .2178% L2001 iaadiww Z2Ae 1va N HIAIN 1Al Nmwaa

ODOOOD

AUy

TTOTL LTI

P09y Hiog ]

qINCYddY

EILE)

HOILdII2$34Q A3y

$H OIAIY

o ¥ MI10§ POIY XIH WILLFTX ST | X U0 ST205¥ ¥l
o ¥ 13ysoop 4200 i ds gy 205¥SY el
L ¥ oA Ol WY 20585¥ Il
L 4 +0H 12 015N $8 ¥ Z-01 oLrzee L
o 4 HOg Uy POIH YOHNG $§ ¥/ EX ¥ I-0L Leee oL
o T 13dwing 13990y S¥AOFS S é
o ¥ qouy gl-.3f1 TEAEE6S ¢
L 2l 499 U POIH YOHNG §§ 07 %71 2079 EE I3
o 2l I TN O $8 .7/ Lroges ¢
o L 942019 3600 |10y prizbusesogir d3r| To-007L2-D 8
W 1 4342019 3600 |0y 2PEIANQTF 4330 | L0-00TLED ¥
o T 730 7 dod y1eg Fpis 20-0000%-2 3
o T 730 dod jiog 2pis T0-0000%-3 T
W L o 0g Uiy LO-0000%-> L
A3y | AL HOILdI>$34 439WNH 13%d[ " OHWIL

9/6/22 RevB |2

WEFO 8102 Installation Instructions



ASSEMBLY:

1. Locate the 4 provided Side Bolt Caps. Fig. A. There will be 2 left hand side and 2 right hand side caps.

Fig. A

2. Locate the provided %”-20 SS Button head allen bolts and %4” Washers, quantity 16 each.

Lay out the side caps accordingly to the sides that match up the best.

4. Insert bolt through washer, through oval in cap, and into the pressed in Penn nut in the main basket. Fig. B. Repeat for
all 16 bolts. Using a 5/32” allen socket and ratchet, snugly tighten all bolts.

w

*Note — It's beneficial to add a little anti seize to any Stainless-Steel Hardware to prevent galling of the threads*

Fig. B

5. Locate Part # C-31200-01, the 10-24 SS button allen bolts, and the 10-24 nylock nuts. See Fig. C for assembly order and
install. Repeat other side. Make sure these bumps are installed so they rest between these brackets and your stock roll
cage. These act as anti-vibration dampeners for side-to-side movement.

WFO 8102 Installation Instructions 9/6/22 RevB | 3



Fig. C

INSTALL:

6. Take a flathead screwdriver or small prybar and gently pry off the plastic caps on the back section of the roll cage to
expose the threaded inserts in the roll cage. See Fig. D.

7. Locate the provided Metric M8 Hardware.

8. Take the previous bracket that you just installed the rubber bump on and install it onto the roll cage using a 13mm
socket and 3/8” ratchet. See Fig E & F. Snug down both bolts till lock washer is fully engaged and flat. Repeat other
side.

WFO 8102 Installation Instructions 9/6/22 RevB | 4



Fig. E

9. Locate the 4 %”-13 thumb knobs and the previously assembled WFO 1400 Aluminum Basket. Use assistance to hold the
basket up between the previously installed brackets and thread the knobs in at the desired height. Each set of holes is
%", totaling 1-1/2” overall adjustment. See Fig. G

Fig. G

10. Tighten all 4 thumb screws and load up your new basket!

WFO 8102 Installation Instructions 9/6/22 RevB | 5



10076 Streeter Road Suite #7, Auburn, CA 95602

Phone: 530.268.9494

Follow us on all Social Media Platforms!

www.wfoconcepts.com

Remember to share your photos and tag #WFOCONCEPTS to be featured on our page!

I | it |“:!' ;:c?:lI ":.illi.l |l:
III_IIil ol !:' e |“| |II.'

VAcv FLOWC! n ot

WEFO 8102 Installation Instructions

£@ i [T
..| |.':-;.. :l-'“ :!:I.-.,.n .I',

|_| g -||I|!i i:.l;:l'nl
N "|.| . ;'l' i

IVACY F1owc00E S

u PR

:Il I|I 'I -i!"l :- ||I|-

I 8 L]
I

S2VACy s LowcooE Ol

9/6/22 RevB | 6


http://www.wfoconcepts.com/

